Symbolische Darstellung
Symbolic Illustration

Ersatzteilliste

Replacement Parts

11 x4
x4
x4 I

13

e
i

T
a at = _E
ﬁ § Beschreibung f E ? 3
ee Description < | &£ &
1 Gehause Betr. Nr. V60 1022 145743 | 30
Body ass. Loco. no. V60 1022
2 TS - Lichtleiter, Linsen 145707 8
2 J‘ X2 UZ ] Part set - Light conductor, lenses
x4 ) 3 |TS- Fenster 145708 | 10
xd sz ‘\XZ ‘ Part set - Windows
X4 === | 4 | TS-Linsen 145709 | 6
Part set - Lenses
5 TS - Deckel+Lufter 145724 8
Part set - Cover + vents
6 |Sifa Kasten 145725 | 6
X2 Sifa box
7 TS - Deckel, Horn 145726 7
9 Part set - Cover, horn
X2 8 |Fihrerstand 145727 | 9
. Driver's cab inset
9 |TS - Kiihlerabdeckungen 145728 | 16
Part set - Radiator covers
10 | TS-Handlauf 145729 | 5
Part set - Handrail
11 | TS - Haltegriff 145730 7
18 Part set - Handles
12 Umlauf 145738 18
x4 Runway
13 | TS - Geldnder 145740 | 10
Part set - Railings
14 | Platine 145742 20
PCB
15 | Briickenstecker PLUX-16 129630 | 10
Jumper
16 | E-Lokfiihrer 89732 6
Loco driver
17 | Fihrehaus 145744 | 30
Driver's cab
18 | TS - Griffe 145745 | 10
Part set - Handles
19 GF - Schraube M1,6x16 mm 143761 4
GF - Screw
Sound
20 | Platine 145751 | 24
PCB
21 | Fiihrerstandsbeleuchtung 145752 | 18
Driver's cab inset lighting
22 | Lautsprecher 129524 | 13
Loudspeaker
23 | Sounddecoder - Plux 22 ZIMO 129000 | 39

Sound decoder

Anderungen in Konstruktion und Ausfiihrung vorbehalten
We reserve the right to change the construction and specification

Auflage 11/2020
Edition 11/2020

Blatt 3665
Page 3665

Best. Nr. 8070260930
Order no 8070260930



Symbolische Darstellung
Symbolic Illustration

0“;\
.
A OF - TO} - 20

_’kxlx.g(_,!:xz

aea5€

l'H"l‘“‘
I.H-.I.I-I'

Ersatzteilliste

Replacement Parts

P a . = _E
ﬁ § Beschreibung f E ? g
ee Description < | &£ &
1 Haftrings.10Stk.10,3 bis 12,8m 40069 -
Traction tyres
2 Grundrahmen 145733 | 15
Base frame
3 TS - Getriebedeckel, Boden 145710 7
Part set - Gears cover, floor
4 Blindwelle 145723 5
Jackshaft
5 | Deichsel 145731 6
Drawbar
6 | TS - Kuppelstangen 145732 | 12
Part set - Coupling rods
7 Zahnrad Z=17 106722 4
Gearwheel
8 | Schneckenzahnrad Z=15 86490 5
Worm gear
9 Zahnrad Z=12 86426 4
Gearwheel
10 | Zugfeder 86208 3
Draw spring
11 | Standardkupplung 89246 6
Standard coupling
12 | Radsatz o.Zahnr. o.Haftr. 145734 | 1
Wheelset w/o gearwh. w/o tr. tyre
13 | Radsatz o.Zahnr. o.Haftr. 145735 | 11
Wheelset w/o gearwh. w/o tr. tyre
14 | Radsatz o.Zahnr. m.2Haftr. 145736 | 12
Wheelset w/o gearwh. w. 2 tr. tyres
15 | Kupplungsdruckfeder 86201 3
Coupling pressure spring
16 Radkontakt 145739 6
Contact
17 | Puffer Li + Re 130787 7
Buffer L + R
18 | TS - Bremsschlauche + Zughaken 139832 7
Part set of brake tubes & coupling hooks
19 | Motor m.Schwungm.+Schn. 145741 | 28
Motor w.flywheel'+ wormgear
20 | Tafelsatz 145747 | 12
Set of panels
21 | Zuristbeutel 145746 | 10
Bag of accesories
22 | SK-Schraube M1,6x4 mm 115161 3
SK - Screw
23 | Bolzen 145737 5
Bolt
24 | GF - Schraube + M1,6x4 mm 114850 3
GF - Screw
AC - Wechselstrom
25 | Radsatz o.Zahnr. o.Haftr. AC 145753 | 11
Wheelset w/o gearwh. w/o tr. tyre
26 | Radsatz o.Zahnr. o.Haftr. AC 145754 | 11
Wheelset w/o gearwh. w/o tr. tyre
27 | Radsatz o.Zahnr. m.2Haftr, AC 145755 | 12
Wheelset w/o gearwh. w. 2 tr. tyres
28 | Schleifer 86030 | 14
Slider
29 | GF - Schraube M1,6x6 mm 114836 3
GF - Screw

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei Ihrem Fachhandler
oder lhrer Landesvertretung:
Spare parts can be ordered directly at www.roco.cc and from your local
dealer or country representative.



